
Page 1 of 65 

Permit Fact Sheet 

General Information 

Permit Number:  WI-0003671-09-0 

Permittee Name: Ahlstrom Mosinee LLC 

Address: 100 Main St 

 

City/State/Zip: Mosinee WI 54455 

Discharge Location: Outfall 001: 44°47'14.5"N 89°41'55.7"W 

Outfall 005: 44°47'17.2"N 89°41'48.0"W 

Outfall 007: 44°47'18.9"N 89°41'46.8"W  

Outfall 008: 44°47'18.6"N 89°41'47.1"W 

Receiving Water: Wisconsin River (WBIC 1179900) 

StreamFlow (Q7,10): 911cfs 

Stream 

Classification: 

Warm Water Sport Fish Community, Non-public Water Supply 

Facility Description 

Name and Ownership Change: On June 26, 2013, Expera Specialty Solutions, LLC began operating the Mosinee Mill 

under a lease agreement with Wausau Paper Mills, LLC. Additionally on this date, both parties finalized a permit transfer 

agreement where Expera Specialty Solutions, LLC accepted the terms and conditions of this permit. 

 

On November 26, 2018 Expera Specialty Solutions, LLC underwent a name change as a result of a transaction between its 

parent company, Expera Specialty Solutions LLC and Ahlstrom-Munksjo. Expera then became a wholly-owned 

subsidiary of Ahlstrom-Munksjo. The legal name of Expera Specialty Solutions LLC became Ahlstrom Munksjo NA 

Specialty Solutions LLC, with the Mosinee Mill now known as Ahlstrom Mosinee LLC. 

 

Products: The Mosinee Mill produces 299 TPD (tons per day) of unbleached kraft hardwood and softwood pulps. From 

the unbleached pulp and purchased bleached pulp, the Mosinee Mill produces, on average, 318 TPD of unbleached and 

bleached kraft papers, primarily for specialty industrial markets. The Mosinee Mill manufactures hundreds of specialty 

papers from dozens of paper grades. Each specialty paper is made to the customer's specifications. Example applications 

of the Mill's paper include wrapping for single edge razor blades, backing for masking tape, insulating wrap for electrical 

wires, absorptive pads for evaporative coolers, expandable paper folders, seed germinating paper, layering material for 

high pressure laminates such as Formica and food packaging composite fiber cans for biscuit dough, cleaners and potato 

chips. 

 

The Mosinee Mill treats its process wastewaters prior to discharge to the Wisconsin River. The Mill's wastewater 

treatment system provides pH neutralization, primary clarification and secondary biological treatment via a three-stage, 

oxygen activated-sludge process. Sulfuric acid and sodium hydroxide are used to neutralize wastewaters, phosphoric acid 

and aqueous ammonia are added to the biological treatment system as nutrients, and alum and polymer are added to the 

secondary clarifier to enhance settling. Treatment system sludge is dewatered and subsequently combusted as fuel in an 

onsite power boiler or landfilled at the onsite landfill. 

 

The Mosinee Mill can divert treatment system influent and effluent to a holding pond, which is located adjacent to the 



Page 2 of 65 

Mill’s landfill. The Mill utilizes the pond to store groundwater collected downgradient from its landfill, effluent during the 

wasteload allocation season when effluent limitations are restrictive, and spills that occur within production facilities. The 

Mill pumps the contents of the holding pond and blends it with the influent to the Mill’s wastewater treatment system. 

 

Production activities at the Mosinee Mill generate on average 10.2 MGD (million gallons per day) of treated process 

wastewaters and 12.9 MGD of noncontact cooling water. Quality of treated process wastewaters averaged 12 mg/L of 

BOD5 (5-day biochemical oxygen demand), 22.9 mg/L of TSS (total suspended solids), and 0.29 mg/L of total 

phosphorus. (See Appendix A for additional discharge data). 

 

Sanitary wastes are discharged to the City of Mosinee. 

 

Substantial Compliance Determination 
Enforcement During Last Permit:  Three non-related notices of noncompliance issued during the previous permit term. 

All required actions pertaining to the notices were completed. The department will continue to monitor holding pond 

transfer line spills and may consider more drastic actions from the permittee if spills continue to transpire.  

After a desk top review of all discharge monitoring reports, land app reports, compliance schedule items and a site visit on 

06/15/2023, this facility has been found to be in substantial compliance with their current permit. 



Page 3 of 65 

Sample Point Designation 

Sample 

Point 

Number 

Discharge Flow, Units, and 

Averaging Period 

Sample Point Location, WasteType/sample Contents and 

Treatment Description (as applicable) 

701 24.7 MGD (2016 – 2021) Wisconsin River water intake structure for process and cooling 

water. 

001 10.2 MGD (2016 – 2021) At Sampling Point 001, a Parshall flume that is located downstream 

from the secondary clarifier, treated process wastewaters shall be 

monitored prior to discharge to the Wisconsin River via Outfall 

001.  Outfall 001 is located in the center of the east channel of the 

Wisconsin River approximately 440 yards downstream from the 

U.S. Highway 153 bridge. 

005 12.9 MGD (2016 – 2021) At Sampling Point 005, which is located at a Parshall flume just 

upgradient from the outfall, noncontact cooling water and main mill 

sump overflow of untreated river water shall be monitored after 

mixing, but prior to discharge to the Wisconsin River via Outfall 

005.  Outfall 005 is located on the east bank of the east channel of 

the Wisconsin River approximately 330 yards downstream from the 

U.S. Highway 153 bridge. 

007 0.072 MGD (when discharge 

occurs, 2016 - 2021) 

At Sampling Point 007, which is located at the base of No. 1 Hydro 

Generator wheel assembly, bearing noncontact cooling and 

lubrication water shall be monitored prior to combining with hydro 

wheel discharge. 

008 0.0072 MGD (when discharge 

occurs, 2016 - 2021) 

At Sampling Point 008, which is located on the generating wheel 

subfloor, backwash from the filter used to treat cooling water for 

No. 1 Hydro Generator shall be monitored prior to combining with 

hydro wheel discharge. 

009 New Outfall Land application of paper mill sludge from Ahlstrom Mosinee on 

department-approved fields. 

010 New Outfall (controlled diversion 

only) 

At Sampling Point 010 (formerly 001A), process wastewater which 

has bypassed the secondary clarifier is sampled prior to discharge 

via Outfall 010. Outfall 010 is located on the east bank of the east 

channel of the Wisconsin River approximately 400 yards 

downstream from the U.S. Highway 153 bridge.  

011 New Outfall Sampling Point 011 represents the combined loadings from Outfalls 

001 and 010. 

106 N/A Field blank to accompany mercury monitoring. 

107 0.102 MGD (when discharging, 

2016 - 2021)  

Sampling point 107 will be used to report flow into the Holding 

Pond.  

602 N/A Downstream sampling point for monitoring to develop a site 

specific translator for dissolved copper limits. Sample point is 

located in the Wisconsin River at the Beans Eddy boat landing. 



Page 4 of 65 

 

Sample Point Designation For Groundwater Monitoring Systems 

System Sample 

Pt 

Number 

Well Name Comments 

Holding Pond 801 OW-14 (801) Upgradient: Background 

 802 WP-14 (802) Upgradient: Non-Point of Standard Well 

 803 OW-101 (803) Downgradient: Non-Point of Standard Well 

 804 OW-101A (804) Downgradient: Non-Point of Standard Well 

 805 OW-104 (805) Downgradient: Non-Point of Standard Well 

 806 OW-107 (806) Downgradient: Point of Standard Well 

 807 OW-102 (807) Downgradient: Point of Standard Well 

 808 OW-102A (808) Downgradient: Point of Standard Well 

 

Changes from Previous Permit: 

Sampling Point 601 (Untreated River Intake Water) has been removed as it is duplicative. Intake mercury sampling is now 

covered under Sampling Point 701. 

Outfall 003 was removed as this NCCW outfall was abandoned. 

Outfall 004 is changed to now be Outfall 005, as this is what Ahlstrom refers to this outfall within the plant itself. Outfall 